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Model Pic No. CODE DESCRIPTION Qty/Unit
RKS 125-150 1 40480J300006| MIRROR ASSY_,RR VIEW,R with EMARK.L E4 1
RKS 125-150 5 204500300003 |IMIRROR ASSY_,RR VIEW, L.with EMARK.L E4 1
RKS 125-150 3| B02050603565|SCREW Mx35 2
RKS 125-150 4 40031J000022|BALANCER ASSY. 2
RKS 125-150 5 40210J670000|GRIP ASSY.,HANDLE,R. 1
RKS 125-150 6 40600J820000{SWITCH ASSY., R. 1
RKS 125-150 7| 40100K670012|HANDLE BAR ASSY 1
RKS 125-150 8 40500J820000{SWITCH ASSY., L. 1
RKS 125-150 9 40001J670000|GRIP ASSY.L. 1
RKS 125-150 10 40080J800000(LEVER ASSY., L. 1
RKS 125-150 11 40084J800000(LEVER., L. 1
RKS 125-150 12| B04000600055|NUT M6 1
RKS 125-150 13| 40083K010000|MOUNTING BOLT,HANDLE 1
RKS 125-150 14| B01090602565|BOLT M6x25 1
RKS 125-150 15| 45023K010000|COVER,FIX 1
RKS 125-150 16|  40086K010000|SPIRALTUBE,ADJUSTING 1
RKS 125-150 17| 40087K010000{NUT 1
RKS 125-150 18| 40085K060010|MIRROR SEAT,RR. VIEW,L 1
RKS 125-150 19 40017J130000{JACKET,FRONT BRAKE CABLE 1
RKS 125-150 20|  B18091202005|PIN COLUMN 12x20 1




FO1 #4\ CONTROL ASSY.
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Model Pic No. CODE DESCRIPTION Qty/Unit
RKS 125-150 21 40271J000000(BRAKE NUT, ADJUSTING 1
RKS 125-150 22 40270J000010|BRAKE DRAW ROD ASSEMBLY 1
RKS 125-150 23 40274J000030(SPING,REAR BRAKE 1
RKS 125-150 24 40019J000020(PULL SORING 1
RKS 125-150 25 B090002018A5(PIN 2x18 1
RKS 125-150 26 B07030000605|WASHERG 1
RKS 125-150 27 B01090803065(BOLT M8x30 1
RKS 125-150 28 40730J00000B[{CONNECTOR ASSY. 1
RKS 125 29 40710J820000| PEDAL COMP., RR. BRAKE,chromeplate 1
RKS 125-150 30 40709J060006|SPRING, RR. BRAKE PEDAL 1
RKS 125-150 31 40350J820000|CABLE ASSY., 1
RKS 125 32 40400K670000(CLUTCH LINE COMPONENTS 1
RKS 125-150 33 40300J820000(CABLE ASSY., THROTTLE 1
RKS 125-150 34 B07030000605(WASHER 6 1
RKS 125-150 35 B01010604005(BOLT M6x40 1
RKS 125-150 36 B04000600055(NUT M6 1
RKS 125-150 37 B07010001605|WASHER 16MM 1
RKS 125-150 38 49371T620000|CLIP 2
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Model Pic No. CODE DESCRIPTION Qty/Unit
RKS 125-150 1 43300J820001|ABSORBER,FRONT RIGHT BLACK BA 1
RKS 125-150 2 43004J000000({RACE,LOWER,BOTTOM BEARING 1
RKS 125-150 3 65112J820000(|CLIP 1
RKS 125-150 4 43200J820001(ABSORBER,FRONT RIGHT BLACK BA 1
RKS 125-150 5 08345J820000|BRACKET,HEAD LIGHT LOWER 1
RKS 125-150 6 B01090601265(BOLT M6x12 2
RKS 125-150 7 43035J300000(CLIP 1
RKS 125-150 8 B01591003565(BOLT M10x1.25%x35 2
RKS 125-150 9 B07000001005(SPRING WASHER 6 2
RKS 125-150 10 43057J000070(CLIP 1
RKS 125-150 11 86300J000000|REFLECTOR ASSY 2
RKS 125-150 12 B04000600055(NUT M6 2
RKS 125-150 13 43025K670000|WASHER, UPPER, COLUMN 1
RKS 125-150 14 43035J820000(CLIP 1




F02 B X FORK ASSY.

Model Pic No. CODE DESCRIPTION Qty/Unit
RKS 125-150 15 B13110601205|BOLT M6x%12 1
RKS 125-150 16 43100J820000|UNDER BRACKET COMP. ASSY 1
RKS 125-150 17 43049J000000|BOLT M10%1.25%23 1
RKS 125-150 18 65618J820000|BUFFER RUBBER 2
RKS 125-150 19 65913J820000| SPACER 2
RKS 125-150 20 B01090602065|BOLT M6x20 2
RKS 125-150 21 43450J820001|UPPER BRACKET ASSY, 1
RKS 125-150 22 43013J000000|SEAT,HANDLERBAR, 2
RKS 125-150 23 43014J020001|SEAT,HANDLERBAR,UPPER 2
RKS 125-150 24 B01090805563(BOLT M8x55 4
RKS 125-150 25 43005J820000|COVER,LOCK,POWER 1
RKS 125-150 26 B0284060150A|SCREW M6x%15.2 2
RKS 125-150 27 43005G130000(DUST COVER 1
RKS 125-150 28 43008G130010(NUT 1
RKS 125-150 29 43001G130000{UPPER CUO,UPPER BEARINGU 1
RKS 125-150 30 B06010140000|STEEL SHOT 23
RKS 125-150 31 43002G130000{LOWER CUP,UPPER BEARING 1
RKS 125-150 32 43003N040000|RACE,UPPER,BOTTOM BEARING 1
RKS 125-150 33 B06010200000|STEEL SHOT 19
RKS 125-150 34 B01090601665|BOLT M6x16 1
RKS 125-150 35 B01070601265|BOLT M6x12 2
RKS 125-150 36 43260J820000|OIL SEAL ASSY. 2
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Model Pic No. CODE DESCRIPTION Qty/Unit
RKS 125-150 1 45400K660001|0OIL PUMP ASSY. 1
RKS 125-150 2 45020J800000|HANDLE,FLUIDBRAKE 1
RKS 125-150 3 45076K010010MOUNTING BOLT,HANDLE 1
RKS 125-150 4 B04170600055(NUT M6 1
RKS 125-150 5 45023K010000|COVER,FIX 1
RKS 125-150 6 B01070602365(BOLT M6%25 1
RKS 125-150 7 45110T400000(BRAKE SHOE 1
RKS 125-150 8 45900K660001|DISC BRAKEASSY,FR. 1
RKS 125-150 9 45180J000000|WASHER 4
RKS 125-150 10 45037J000000|BOLT 2
RKS 125-150 11 45200J820000|FR. BRAKE HOSE 1
RKS 125-150 12 45600J820000|CALIPER ASSY. 1
RKS 125-150 13 B01090803065(BOLT M8x30 2
RKS 125-150 14 45300J000000|FRONT BRAKE SWITCH ASSY 1
RKS 125-150 15 B02000401225|BOLT 4x12MM 1




F04 B1% FRONT WHEEL ASSY.

Model Pic No. CODE DESCRIPTION Qty/Unit
RKS 125-150 1 44004T090011|AXIL,FRONT WHEEL 1
RKS 125-150 3 45033J820000|FRONT BRAKE DISCF 1
RKS 125-150 4 45036D010000{MOUNTING SEAT,FLUID BRAKE 6
RKS 125-150 5 B12016030100(BEARING 2
RKS 125-150 6 44006J820000| THE MIDDLE OF BUSHINGS FRONT 1
RKS 125-150 7 B141104F171Z|INNER TUBE&TYRE 90/90-17 1
RKS 125-150 8 44101J820000|FRONT WHEEL DISK . 1
RKS 125-150 9 B14032201100|VALVE 1
RKS 125-150 10 44300J000000|OIL SEAL ASSY,FRONT WHEEL 1
RKS 125-150 11 44016J820000|RIGHT SHAFT SLEEVE,FRONT WHEEL 1
RKS 125-150 12 B04171212555|NUT M12x1.25 1
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Model Pic No. CODE DESCRIPTION Qty/Unit
RKS 125-150 1 47800J000000|GASKTE ASSY,EXHAUST PIPE 1
RKS 125-150 2 47006J010000|NUT, COVER STYL M6 2
RKS 125 3 47100J820005|MUFFLER COMP. 1
RKS 125-150 4 47026J000000|BUFFER, MUFFLER 1
RKS 125-150 5 47023J820000|DEFEND BOARD 1
RKS 125-150 6 B1304060100A| SCREW W/WASHER 2
RKS 125-150 7 08022N050000| GASKET 2
RKS 125 8 47100J82005Z| MUFFLER ASSY.COMP. 1
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Model Pic No. CODE DESCRIPTION Qty/Unit

RKS 125-150 1 49100J000006|AIR CLEANER 1
RKS 125-150 2 49200J000000|FILTER 1
RKS 125-150 3 49005J000000|PIPE.AIR OUTLET 1
RKS 125-150 4 49350J000010|CLAMP ASSY. 1
RKS 125-150 5 B01010601625|BOLT M6x16 2
RKS 125-150 6 B07000000605|WASHER 6MM 2
RKS 125-150 7 B07030000605|WASHER 6MM 2




FO7 jh%8 5 X FUEL TANK
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Model Pic No. CODE DESCRIPTION Qty/Unit
RKS 125-150 1 B0280050140A|SCREW M5x14 4
RKS 125-150 5 50100J820522| FUEL TANK COMP BLACK BC with RKS ]
RKS 125-150 5 50100J820532| FUEL TANK COMP BLUE EX.with RKS 1
RKS 125-150 5 50100J820542| FUEL TANK COMP .BLACK H2,with RKS 1
CKS 125-150 | 501000820552 |FUEL TANK COMP.RED TY,with RKS p
RKS 125-150 5 50100J820512| FUEL TANK COMP.WHITE WF with RKS 1
RKS 125-150 3 65618J800000 IR'L_JEé'IEAI;IgUSI-IIIIO;\I,IGUARD BOARD 8
RKS 125-150 4 50016J820001|GUARD BOARD, FUEL TANK,R. 1
RKS 125-150 5 50015J820001|GUARD BOARD, FUEL TANK,L 1
RKS 125-150 6 50005J820000| MOUNTING PAD,FUEL TANK 2
RKS 125-150 7 50800J820000| GAUGE, FUEL LEVEL 1
RKS 125-150 8|  50002K020000|CUSHION 1
RKS 125-150 9 B04070600055| CUSHION M6 4
RKS 125-150 10 50310J800000|SHUTOFF ASSY., FUEL 1
RKS 125-150 11 B17010080003|CLIP 8MM 2
RKS 125-150 12|  B16010C21401|OIL TUBE 1




FO7 jh%8 5 X FUEL TANK
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Model Pic No. CODE DESCRIPTION Qty/Unit
RKS 125-150 13 B17010105003(CLIP10.5MM 2
RKS 125-150 14 55065E070000|OIL TUBE 1
RKS 125-150 16 50006J000001[MOUNTING PAD,FUEL TANK 1
RKS 125-150 17 50221J000001|RUBBE PIPE 2
RKS 125-150 18 50222J000001|RUBBER SLEEVE 2
RKS 125-150 19 08023J000020( WASHER 2
RKS 125-150 20 B01000603563(BOLT M6%35 2
RKS 125-150 21 B0280050300A(SCREW M5x30 3
RKS 125-150 22 50026J820000|BOLT M6x*16 2
RKS 125-150 23 50202J800000| WASHER SEAL,FUEL CAP 1
RKS 125-150 24 50210J800000(BRACKET,FUEL CAP 1
RKS 125-150 25 50334J800000|LEVER,SWITCH 1
RKS 125-150 26 B02000402525(SCREW M4x25 1
RKS 125-150 27 57169K670000{RUBBER,FUEL TANK 1
RKS 125-150 28 50340G120003|FUEL FILTER 1
RKS 125-150 29 50301J820000(PIPE ®4.5xd8.5 1
RKS 125-150 30 50301J000002| TUBE ®4.5x®8.5 1
RKS 125-150 31 B17010080003|CLIP 8MM 2




F08 /51 REAR SWINGING ARM
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Model Pic No. CODE DESCRIPTION Qty/Unit
RKS 125-150 1 B04171415055|NUT M14x1.5 1
RKS 125-150 2 53200J000000|BUSH,ASSY., RR. SWING ARM 2
RKS 125-150 3 53005J000000|INTERMEDIATE SHAFT SLEEVE,FRONT WHEEL 1
RKS 125-150 4 53004J000000|CHAIN SHIELD BLOCK 1
RKS 125-150 5 53001J000000|SHAFT,FIX,RR.SWING ARM 1
RKS 125-150 6 65618J000000|MAT 1
RKS 125-150 7 53100J000030|WELD ASSY.,RR. SWING ARM 1
RKS 125-150 8 B07030001205|WASHER 12MM 2
RKS 125-150 9 53230J00001Z(CHAIN ADJUSTER 2
RKS 125-150 10 53300J000020{ COUPLING RODASSY. 1
RKS 125-150 11 53002J000000(BOLT 1
RKS 125-150 12 B07020000803|WASHER 8MM 1
RKS 125-150 13 B04000800053|NUT M8 1
RKS 125-150 14 B090002018A3|COTTER PIN 2x18 1
RKS 125-150 15 53100J00000Z|REAR SWINGING ARM 1




F09 /5% REAR WHEEL ASSY.
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Model Pic No. CODE DESCRIPTION Qty/Unit
RKS 125-150 1 B04171415055(NUT M14x1.5 1
RKS 125-150 2 54400J820000|PANEL ASSY.,REAR HUB 1
RKS 125-150 3 B090002018A5(COTTER PIN 2x18 1
RKS 125-150 4 B04000800055(NUT M8 1
RKS 125-150 5 54023J000000|ANCHOR BOLT,COVER,HUB,REAR WHEEL 1
RKS 125-150 6 B01090604065|BOLT M6x40 1
RKS 125-150 7 B07030000605|WASHER 6MM 1
RKS 125-150 8 54007K670000(LEVER,BRAKE CAM 1
RKS 125-150 9 B04000600055(NUT M6 1
RKS 125-150 10 08022J000000| WASHER 1
RKS 125-150 11 54021J000000|O RING,CAMSHATT(SEAL) 1
RKS 125-150 12 54003K670000( CAMSHAFT,BRAKE,REAR 1
RKS 125-150 13 54006J820000(BUSH,RIGHT,REAR WHEEL 1
RKS 125-150 14 B12016030200|BEARING 6302-2RS 1
RKS 125-150 15 54001J000000|BRAKE SHOES ASSY 2
RKS 125-150 16 54200J000001|BRAKE SHOE 2
RKS 125-150 17 B141106E173Z|INNER TUBE&TYRE 110/80-17 1
RKS 125-150 18 54100J820000|REAR WHEEL ASSY 1
RKS 125-150 19 54024J820000{ABSORBER 1
RKS 125-150 20 B12016020200|BEARING 6202-2RS 1
RKS 125-150 21 54004J020002( SHAFT,REAR WHEEL 1
RKS 125-150 22 B14032201100(VALVE CAP 1
RKS 125-150 23 54010J820000(BUSH,LEFT REAR WHEEL 1
RKS 125-150 24 B07030000805|WASHER 6MM 1
RKS 125-150 25 B07000000605|WASHER 6MM 1
RKS 125-150 26 54005J000000{BUSH,RIGHT,REAR WHEEL 1




F10 =% FRAME BODY

Model Pic No. CODE DESCRIPTION Qty/Unit
RKS 125-150 1 B01090807065|BOLT M8x70 2
RKS 125-150 2 B01591009065|BOLT M10x1.25%90 2
RKS 125 3A 57011J820000{BRACKET, ENGINE, FR. 1
RKS 125-150 4 B04070800055(NUT M8 5
RKS 125-150 5 B04181012555(NUT M10x1.25 4
RKS 125-150 6 B01591011065|BOLT M10%1.25x110 2
RKS 125-150 7 B01090601265|BOLT M6x12 2
RKS 125 8 57100J820000( FRAME JOINTING COMP. 1
RKS 125-150 9 B10000300600(RIVET M3x6 2
RKS 125 10A 57001J820002| FRAME PLATE 1
RKS 125-150 12 57008J000010|ENGINE MOUNTING PLATE 2
RKS 125-150 13 B01090806565(BOLT M8x65 3
RKS 125-150 14 65618J800000(SPACER 2
RKS 125-150 15 58900H180000(|LID, FRAME NUMBER 1
RKS 125-150 16 57038J110002|RUBBER SLEEVE 1




F10 Z¥% FRAME BODY

Model Pic No. CODE DESCRIPTION Qty/Unit
RKS 125-150 17 65618J000000({RUBBER CUSHION,GUARD BOARD 2
RKS 125-150 18 B01090601665|BOLT M6%16 4
RKS 125-150 19 65721J800000|REINFORCEMENT PLATE 1
RKS 125-150 20 65770J820000|BRACKER ASSY.,REAR FENDER 1
RKS 125-150 21 57081J820000| TANK DECORATION BOARD INTERCONNECT 1
RKS 125-150 22 43070D010020|/CLAMP, SPEEDOMETER ASSY 1
RKS 125-150 23 B05074801305|SCREW ST4.8x13 2
RKS 125-150 24 B13060601605|COMBINATION SCREW M6x16 2
RKS 125-150 25 08061K670000(BUSH 2
RKS 125-150 26 50005K670000|RUBBER FUEL TANK INSTALLATION 1
RKS 125-150 27 08307J820000|BRACKET,TAIL LIGHT 1
RKS 125-150 28 B05004801605|SCREW ST4.8x16 2
RKS 125-150 29 57013J000000(CLIP 1
RKS 125-150 30 B02000502525|SCREW M5x25 1
RKS 125-150 31 B04000500055|NUT M5 1
RKS 125-150 32 58800J210000|SEAT LOCK ASSY. 1
RKS 125-150 33 57012J560000|CLIP 1
RKS 125-150 34 57131J820000( THE MAIN CABLE HOOK 1
RKS 125-150 35 43070J670010|CLAMP,CLUTCH 1




F11 BB ¥ B Pedalina assemblv

Model Pic No. CODE DESCRIPTION Qty/Unit
RKS 125 1 58220J820000(FR.PEDAL ASSY(L) 1
RKS 125-150 2 B01591003565|BOLT M10x1.25%35 4
RKS 125-150 3 B01090602565|BOLT M6%25 2
RKS 125-150 4 B07020000605|WASHERG6 2
RKS 125-150 5 08201K020000|GUARD BOARD BUSH 2
RKS 125-150 6 65618J820000|RUBBER CUSHION, GUARD BOARD 2
RKS 125-150 7 58211J82H800|DECORATING BOARD,L GRAY H8 1
RKS 125-150 8 B01091004565(BOLT M10x45 1
RKS 125-150 9 58260K670000|FOOTREST ASSY., RR.L. 1
RKS 125-150 10 B04181012555|NUT M10 1
RKS 125-150 1" 58280K670000|FOOTREST ASSY., RR.R. 1
RKS 125-150 12 B01591005565|BOLT M10x%1.25%55 1
RKS 125-150 13 58311J82H800( DECORATING BOARD, R.GRAY H8 1
RKS 125 14 58240J820000|FR.PEDAL ASSY(R) 1




F12 33 SPROCKET WHEEL ASSAY

Model Pic No. CODE DESCRIPTION Qty/Unit
RKS 125-150 1 60015J000010(BOLT, SPROCKET MOUNTING 4
RKS 125-150 2 60001J820000|DRUM,SPROCKET MOUNTING 1
RKS 125-150 3 60006J000000|DRIVE SHAFT SLEEVE,CHAIN 1
RKS 125-150 4 B12016020400(BEARING 6204-2RS 1
RKS 125-150 5 60200J000001|OIL SEAL 1
RKS 125-150 6 60002J040004|SPROCKET 1
RKS 125-150 7 60004J000050( LOOSE-PROOF LOCK SLICE, SPROCKET WHEEL 2
RKS 125-150 8 B04000800055|NUT M8 4
RKS 125-150 9 B1502H1118B0|CHAIN 428H-1x118 1
RKS 125-150 10 60101J820000|CASE,CHAIN 1
RKS 125-150 11 B01030602265|BOLT M6X22 1
RKS 125-150 12 B07020000605|WASHERG 2
RKS 125-150 13 B04000600055(NUT M6 1
RKS 125-150 14 B01010601225|BOLT M6X12 1




F13 FE&: SEAT ASSY.

Model Pic No. CODE DESCRIPTION Qty/Unit
RKS 125-150 1 51100K660000|SEAT ASSY.mark:keeway 1
RKS 125-150 2 52002J82B400|RR. ARM REST BLACK B4 1
RKS 125-150 3 52019J800000|SCREW 2
RKS 125-150 4 52018J800000|SCREW 2
RKS 125-150 5 B01090602565|BOLT M6%25 2
F14 fi¥/% 3 MAIN STAND ASSY
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Model Pic No. CODE DESCRIPTION Qty/Unit

RKS 125-150 1 58501J000010|SHAFT, MID STAND 1
RKS 125-150 2 58520J820000|MID STAND JOINTING COMP. 1
RKS 125-150 3 B07010001605|WASHER 16mm 1
RKS 125-150 4 B090003025A5(COTTER PIN 3x25 1
RKS 125-150 5 58502J000070|HOOK, MID STAND SPRING 1
RKS 125-150 6 57003J360000({SPRING, SIDE STAND RETURN 1
RKS 125-150 7 57005J000002(FIXING BOLT,SIDE STAND 1
RKS 125-150 8 58700J000002(SIDE STAND JOINTING COMP. 1
RKS 125-150 9 B04061012565(NUT M10x1.25 1




F15 FR =88 5 5 REAR ABSORBER

Model Pic No. CODE DESCRIPTION Qty/Unit
RKS 125-150 1 08052J000000|NUT, COVER STYL 4
RKS 125-150 2 63013J000050|GASKET,MOUNTING 4
RKS 125-150 3A 63800K660000|REAR ABSORBER COMP. 2
RKS 125-150 4 B07030001205|WASHER ®12mm 2
F16 184X FRONT FENDER ASSY.
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Model Pic No. CODE DESCRIPTION Qty/Unit
RKS 125-150 1 65101J820110|FRONT FENDER BLACK BC/B4 1
RKS 125-150 1 65101J820100|FRONT FENDER BLUE/BLACK EX/B4 1
RKS 125-150 1 65101J820040|FRONT FENDER BLACK H2/B4 1
RKS 125-150 1 65101J820070|FRONT FENDER RED/BLACK TY/B4 1
RKS 125-150 1 65101J820160|FRONT FENDER WHITE/BLACK WF/B4 1
RKS 125-150 2 65121J820000{FRONT STRENGTHENING BRACKET 1
RKS 125-150 3 65113J000000|RUBBER RING 1
RKS 125-150 4 B01010802025|SCREW M8x20 4
RKS 125-150 5 B07030000805|WASHER 8 4
RKS 125-150 6 B07000000805|SPRING WASHERR 8 4
RKS 125-150 7 08021J830000| WASHER 4




F17 ##x SIDE COVER ASSY.

Model Pic No. CODE DESCRIPTION Qty/Unit
RKS 125-150 1 65622J820000(SIDECOVER,R 1
RKS 125-150 2 65618J820000(RUBBER SLEEVE 6
RKS 125-150 3 08001J800000|SCREW 2
RKS 125-150 4 65621J820000|SIDECOVER,L 1
RKS 125-150 5 65601J82BCO0(REAR TAIL COVER,L BLACK BC 1
RKS 125-150 5 65601J82EXO00(REAR TAIL COVER,L BLUE EX 1
RKS 125-150 5 65601J82H200|REAR TAIL COVER,L BLACK H2 1
RKS 125-150 5 65601J82TY00|REAR TAIL COVER,L RED TY 1
RKS 125-150 5 65601J82WFO0(REAR TAIL COVER,L WHITE WF 1
RKS 125-150 5 65601J82021Z|REAR TAIL COVER,L BLACK BC,WITH STICKER 1
RKS 125-150 5 65601J82022Z|REAR TAIL COVER,L BLUE EX,WITH STICKER 1
RKS 125-150 5 65601J82023Z|REAR TAIL COVER,L BLACK H2,WITH STICKER 1
RKS 125-150 5 65601J82024Z|REAR TAIL COVER,L RED TY,WITH STICKER 1
RKS 125-150 5 65601J82020Z|REAR TAIL COVER,L WHITE WF,WITH STICKER 1
RKS 125-150 6 B01030602265(BOLT M6%22 2
RKS 125-150 7 65913J820000(GUARD BOARD BUSH 4
RKS 125-150 8 B07020000605|WASHER 6 2
RKS 125-150 9 65901J82EX00|COVER,PROTECTIVE,L BLUE EX 1
RKS 125-150 9 65901J82H200|COVER,PROTECTIVE,L BLACK H2 1
RKS 125-150 9 65901J82TYO00|COVER,PROTECTIVE,L RED TY 1
RKS 125-150 9 65901J82WF00|COVER,PROTECTIVE,L WHITE WF 1
RKS 125 9 65901J820557| COVER,PROTECTIVE,L WHITE WF with 125 classic 1
RKS 125 9 65901J82056Z Cfbl\/ER,PROTECTIVE,L BLACK BC with 125 classic 1
RKS 125 9 65901J82057Z Cfbl\/ER,PROTECTIVE,L BLUE EX with 125 classic 1
RKS 125 9 65901J82058Z C“OIVER,PROTECTIVE,L BLACK H2 with 125 classic 1
RKS 125 9 65901J82059Z C“OIVER,PROTECTIVE,L RED TY with 125 classic 1
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F17 ##x SIDE COVER ASSY.
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Model Pic No. CODE DESCRIPTION Qty/Unit
RKS 125-150 10|  65902J82BCO0|COVER,PROTECTIVE,R BLACK BC 1
RKS 125-150 10|  65902J82EX00|COVER,PROTECTIVE,R BLUE EX 1
RKS 125-150 10|  65902J82H200|COVER,PROTECTIVE,R BLACK H2 1
RKS 125-150 10|  65902J82TY00|COVER,PROTECTIVE,R RED TY 1
RKS 125-150 10|  65902J82WF00|COVER,PROTECTIVE,R WHITE WF 1
RKS 125 10 65902J820582| COVER PROTECTIVE,R WHITE WF with 125 classic| 4
RKS 125 10 65902J820592| COVER PROTECTIVE,R BLACK BC,with 125 classic | 1
RKS 125 10 65902J820602| COVER PROTECTIVE,R BLUE EXwith 125 classic 1
RKS 125 10 65902J820612| COVER PROTECTIVE,R BLACK H2,with 125 classic 1
RKS 125 10 65902J820622| COVER PROTECTIVE,R RED TY,with 125 classic 1
RKS 125-150 11| 65602J82BCO0 ‘SLI-IZ‘)II.EAE)OVER, R BLACK BC 1
RKS 125-150 11 65602J82EX00|SIDE COVER, R BLUE EX 1
RKS 125-150 11 65602J82H200|SIDE COVER, R BLACK H2 1
RKS 125-150 11 65602J82TY00|SIDE COVER, R RED TY 1
RKS 125-150 11| 65602J82WFO00|REAR TAIL COVER RH. WHITE WF 1
RKS 125-150 11 65602J82021Z|REAR TAIL COVER RH. BLACK BC,WITH STICKER | 1
RKS 125-150 11 65602J82022Z|REAR TAIL COVER RH. BLUE EX,WITH STICKER 1
RKS 125-150 11 65602J82023Z|REAR TAIL COVER RH. BLACK H2,WITH STICKER | 1
RKS 125-150 11 65602J82024Z|REAR TAIL COVER RH. RED TY,WITH STICKER 1
RKS 125-150 11 65602J82020Z|REAR TAIL COVER RH. WHITE WF,WITH STICKER| 1
RKS 125-150 12| B05004201305|SCREW ST4.2x13 4
RKS 125-150 13| 47028G220000|RUBBER CUSHION 2
RKS 125-150 14 65627J820000|BUSH ®7xd10x13.5 2




F18 j5#4E#k REAR FENDER
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Model Pic No. CODE DESCRIPTION Qty/Unit
RKS 125-150 1 65731J820000(FORESIDE, RR. FENDER 1
RKS 125-150 2 65701J820000|FORESIDE, RR. FENDER 1
RKS 125-150 3 B05004201305(SCREW ST4.2x13 8
RKS 125-150 4 65709J800000|REAR FENDER 1
RKS 125-150 5 B04070600055|NUT M6 2
RKS 125-150 6 08252J820000(BRACKET FOR LICENSE PLATE 1
RKS 125-150 7 82900G220000|CABLE 1
RKS 125-150 8 B05074201305|SCREW ST4.2x13 2
RKS 125-150 9 65625J560000|NUT 2
RKS 125-150 10 B01090601665|BOLT M6X16 4
RKS 125-150 11 65801T020020|INSERT ST4.2 2
RKS 125-150 12 58507H170000|BUFFER BLOCK, MAIN STAND 1
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Model Pic No. CODE DESCRIPTION Qty/Unit
RKS 125-150 1 65531J82H800|BRACKET ASSY., COWLING,R GRAY H8 1
RKS 125-150 2 65521J82H800|BRACKET ASSY., COWLING,L GRAY H8 1
RKS 125-150 3 B05004201305|SCREW ST4.2x13 7
RKS 125-150 4 65542J820000({BRACKER ASSY.,COWLING 1
RKS 125-150 4A 65542J820001|BRACKER ASSY.,COWLING,for anolog speedometer 1
RKS 125-150 5 65801T020020(INSERT ST4.2 2

F20 {Y3k SPEEDOMETER ASSY

Model Pic No. CODE DESCRIPTION Qty/Unit
RKS 125-150 1 70000J820002|SPEEDOMETER ASSY,mark:keeway 1
RKS 125-150 2 70062K660000|LOGO 1
RKS 125-150 3 65618J820000{RUBBER CUSHION,GUARD BOARD 2
RKS 125-150 4 65913J820000(GUARD BOARD BUSH 2




F21 & { ANOLOG SPEEDOMETER ASSY

Model Pic No. CODE DESCRIPTION Qty/Unit
RKS 125-150 1 70000J820016|SPEEDOMETER ASSY 1
RKS 125-150 2 71103J820000|CORE 1
RKS 125-150 3 72900J820000|SPEED LINE,SEPPEEDOMETER 1
RKS 125-150 4 72020J820000|RETURN TO ZERO HANDLEBAR 1
RKS 125-150 5 70078J820000|BRACKET, SPEEDOMETER 1
RKS 125-150 6 70001J820000|UPPER COVER, SPEEDOMETER 1
RKS 125-150 7 70089J820000|INNER CORE, SPEEDOMETER 1
RKS 125-150 8 72029J820000(INNER CORE,SPEEDOMETER 1
RKS 125-150 9 74000J820000| FUEL QUANTITY METER 1
RKS 125-150 10 70004J820000| BOTTOM SEAT , SPEEDOMETER 1
RKS 125-150 11 70080J820000(WIRE, SPEEDOMETER 1
RKS 125-150 12 65618J820000|RUBBER CUSHION 2
RKS 125-150 13 65913J820000| GUARD BOARD BUSH 2
RKS 125-150 14 70062K660000(LOGO 1




F22 81 KT 5.5 HEAD LIGHT ASSY.
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Model Pic No CODE DESCRIPTION Qty/Unit
RKS 125-150 1 80000J820000(HEAD LIGHT 1
RKS 125-150 2 80002J820000(COVER, HEAD LIGHT 1
RKS 125-150 3 80001J820000|COVER, HEAD LIGHT 1
RKS 125-150 4 80902J820000|RIGHT LAMP COVER, FRONT NIGHT LIGHT 1
RKS 125-150 5 80901J820000|LEFT LAMP COVER, FRONT 1
RKS 125-150 6 80005J820000|LIGHT REFLECTING BOWL, HEAD LIGHT 1
RKS 125-150 7 B24010320010(BULB 1
RKS 125-150 8 B24013120010(BULB 2
RKS 125-150 9 80113J820000|LAMP HOLDER, HEAD LIGHT 1
RKS 125-150 10 08330J820000(BRACKET ASSY,HEAD LIGHT 1
RKS 125-150 11 65618J820000 RUBBER CUSHION, GUARD BOARD 2
RKS 125-150 12 B13060602005|SCREW M6x%20 2
RKS 125-150 13 82000J800000(REAR LAMP 1
RKS 125-150 14 B05004801605(SCREW ST4.8x16 2
RKS 125-150 15 B01090603065|BOLT M6X30 2
RKS 125-150 16 B07020000605|WASHER 6MM 2
RKS 125-150 17 65913J820000(BUSH 2
RKS 125-150 18 65625J560000|NUT 1
RKS 125-150 19 50005B470000|CUSHION,SPONGE 1
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Model Pic No. CODE DESCRIPTION Qty/Unit
RKS 125-150 1 81300J820000| TURN SIGNAL, FR., R. 1
RKS 125-150 2 81100J820000| TURN SIGNAL, FR., L. 1
RKS 125-150 3 81700J820000| TURN SIGNAL, RR., R. 1
RKS 125-150 4 81500J820000| TURN SIGNAL, RR., L. 1
RKS 125-150 5 B04181012553|NUT 10x1.25 4
RKS 125-150 6 B07000001003|SPRING WASHERR 10 4
RKS 125-150 7|  B240140200F2|BULB 1




F24 ©588 ELECTRICAL EQUIPMENT ASSY.
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Model Pic No. CODE DESCRIPTION Qty/Unit

RKS 125-150 1 B13040501205|SCREW M5x12 2
RKS 125-150 2 B01090801665(BOLT M8x16 1
RKS 125-150 3 95100J020000|HORN 1
RKS 125-150 4 299083070030|RECTIFIER ASSY. 1
RKS 125-150 5 B01090601665|BOLT M6x16 2
RKS 125-150 6 B01090601065(BOLT M6x%10 2
RKS 125-150 7 94100J000002(START-UP RELAY 1
RKS 125-150 8 58751J00000A(KIT ASSY. 1
RKS 125-150 9 96100K100010|BATTERY 12N7-4A 1
RKS 125-150 10 92000J820001|CABLE ASSY 1
RKS 125-150 11 92200J000000|CABLE,POWER 1
RKS 125-150 12 96700K060000(ACTUATING DIODE 1
RKS 125-150 13 96001J000000|CLAMP 150MM 6
RKS 125-150 14 96002J000000(CLAMP 200MM 2
RKS 125-150 15 96003J000000(CLAMP 250MM 2




F24 6588 ELECTRICAL EQUIPMENT ASSY.
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Model Pic No. CODE DESCRIPTION Qty/Unit
RKS 125-150 16 96004J000000(CLAMP 300MM 1
RKS 150 17 96007J040000(BUSH,IGNITOR 1
RKS 125-150 17 96007B720000|BUSH,IGNITOR 1
RKS 125-150 18 299053070030|C.D.I 1
RKS 125-150 19 B02000501625(SCREW M5x16 2
RKS 125-150 20 96200J410000|{COIL ASSY., IGNITION 1
RKS 125-150 21 B07210000501|WASHER 5mn 2
RKS 125-150 22 91070G130000|SWITCH,REAR BRAKE 1
RKS 125-150 23 88100J000000|MAIN SWITCH ASSY. 1
RKS 125-150 24 88300J000000( FRAME LOCK 1
RKS 125-150 25 88800J820000|SEAT ASSY, LOCK 1
RKS 125-150 26 88400S010000|CAP COMP,FUEL TANIK 1
RKS 125-150 27 B01090601664| TAPPING SCREW 6x16MM 2
RKS 125-150 28 88000J820001|LOCK SETS 1
RKS 125-150 29 96400K010001|FLASHER 1
RKS 125-150 30 92500J400000(WIRE, EARTH 1
RKS 125-150 33 B13300602005|BOLT M6x%20 2
RKS 125-150 34 08027J000000|RUBBER WASHER 2
RKS 125-150 35 58752J00000A| SPONGE CUSHION,BATTERY 4
RKS 125-150 36 B13170601205|BOLT M6x%12 1
RKS 125-150 37 02200J0O000A0|BAND,BATTERY 1
RKS 125-150 40 94118B910000| JACKET,EARTH WIRE 1




F25 Xz HlMi# ENGINE ATTACH

Model Pic No. CODE DESCRIPTION Qty/Unit
RKS 125 1 08370J360000(GEAR-SHIFT PEDAL LEVER ASSY,chromeplate 1
RKS 125-150 2 B13060601605|SCREW W/WASHER M6x16 1
RKS 125-150 3 B01030602265|BOLT M6%22 1
RKS 125-150 4 B01030802565(BOLT M8x25 1
RKS 125 5 08350J000000|KICK STARTER ASSY,chromeplate 1
RKS 125-150 6 B01070603064|BOLT M6x30 2
F26 B&Z- T & TOOL KIT ASSY.
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Model Pic No. CODE DESCRIPTION Qty/Unit
RKS 125-150 1 02110J000000(TOOL BAG 1
RKS 125-150 2 02102J000000|SOCKET, SPARK PLUG 1
RKS 125-150 3 02106J000000|HANDLE, SCREW DRIVER 1
RKS 125-150 4 02103J000000(DRIVER, SCREW 1
RKS 125-150 5 B20011301603| WRENCH 13-16mn 1
RKS 125-150 6 B20011001203| WRENCH 10-12mm 1
RKS 125-150 7 02100K670001|TOOL KIT 1
RKS 125-150 8 B20020600003| SOCKET WRENCH 6 1
RKS 125-150 9 B20020800003|INNER HEXAGONAL WRENCH 8 1
RKS 125-150 10 B20020500003|INNER HEXAGONAL WRENCH 5 1
RKS 125-150 11 B20020400003|INNER HEXAGONAL WRENCH 4 1




F27 I 5. K Applique assembly
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Model Pic No. CODE DESCRIPTION Qty/Unit
RKS 125-150 4| 05551J000010|LABEL, CHAIN GUARD 1
F28 W 1E 5 X Applique assembly
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Model Pic No. CODE DESCRIPTION Qty/Unit
RKS125 1] 05511k66BC01|STICKER,SIDE COVER 2

RKS125 05511K66TY01|STICKER,SIDE COVER

2

RKS125 05571J82WF02|STICKER,REAR COVER, L

1

RKS125 05572J82WF02(STICKER,REAR COVER,R

RKS125 05572J82TY02|STICKER,REAR COVER,R

2
3
RKS125 4 05571J82TY02|STICKER,REAR COVER, L
5
6
7

RKS125 05531K790002|STICKER,FUEL TANK




